o

REPAIR PARTS MANUAL

MODEL NO. 252781 o
Lawn Tractor 15,5047 1/

/99 7

CRAFTSMAN

160182 2.24.97 RH
PRINTED IN U.S.A.




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor when_
ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore, it is
not recommended to use this manual as a guide to assemble or disassemble the tractor. Some hardware
and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.

‘When ordering parts, always give the following information:

* Product - "Tractor"

* Model Number - "252781"
* Part Number -
* Part Description

TABLE OF CONTENTS

SCHEMATIC ... ciemicciimnnrerresensssssnrear s anenssns s s aasar s va s r st sbaa amsansasaesseaessnnnnsasssssrnanensannas 3
ELECTRICAL ... cereree e ecsctsscsissisnsan s rasaasasssesesss s ne s na s ann e nmm e n s ses e nnmnsamanas s s 4-5
CHASSIS ..o ciiirremsuciesmirmn e i snssrsnosemssnansmsssastaessesae s s mnansansasnsssasnrsersnnmmnmnsessaanennnnans 6-7
DRIVE ..oiceiieerrciiremnmsseiiseiernnssrassssnessaesaare s rasonennasnsssssnstassnnnansmnsnnannssassnssransnsannnsianannnns 8-9
STEERING WHEEL ... iiriirseteeemee i e s s e nn s s anenm s s s sr e s s nn s s s snenn e 10-11
ENGINE ..o ccrcrr s s rr e e e e e s e s e s e s s s s e s s e n e n e 14-15
DECALS ...ttt rr s s src s nsr e s e saene s st s s s e s e s n s nmmsam s s sesee s nmmnmmas s sasrarnmnbonans 13
Y SRR 12
MOWER LIFT LEVER ...iiviitiitmnmeemcsconinmisissnssnsmsss e s ssansessnssesssesnmssmnssssasanssens 16-17
MOWER DECK ..ooeeieiiirsiernmmesssie e emnssuss s sssns ensns s asnnssnssesssasssassasassnssssressasnneas 18-19
TRANSAXLE ..o ercrteeiiinireniees s s nnninsesnsnasn s s s s n e s ae nan s mmmm s s sn s e s n e s aa s nres 20-21
2



TRACTOR - MODEL NUMBER 917.252781

SCHEMATIC
RED + py BLACK
Ol Io—
BATTERY
R
RED E O O : RED
AMMETER FUSE 30 AMP. : : STARTER
(OPTIONAL) bl i @ BLACK
h 1
WHITE 1 O : O:— _______ .
Nolien SOLENOID
——
CLUTCH / BRAKE
(PEDAL UP) WHITE
SEAT SWITCH
IGNITION
s | s (NOT OCCUPIED)
i1

1
|
1
[
|

BLACK

[

BLACK

GROUNDING
HOUR (CLUTCH QOFF) CONNEGTOR
— meTER O
{OPTIONAL) . SPARK
BLACK IGNITION O PLUG

r- -~ - - o u ] GUN|T GAP N
FUEL

I _ﬁ/\__ I (2 PLUGS ON

BLUE : LINE 1 TWIN CYL. ENGINES)
|
|r : CHARGING SYSTEM QUTPUT 28 VOLTS AC MIN. @ 3600 RPM
J AMP DC @ 3600 APM {CHARGING 5YSTEM DISCGNNECTED)

FUEL SHUT-OFF
SOLENOID

BLUE

ORANGE

LIGHTING SYSTEM QUTPUT

1
SAMP AC @ aco0 RPM —~, DIODE : ALTERNATOR

IGNITION SWITCH

PQSITION | CIRCUIT | “MAKE"
QOFF G+M+L|[ NONE
RUN/LIGHT! B+ L A+Y
RUN B+L NONE
START B+L+S NONE

NOTE

YOUR TRACTOR IS
EQUIPPED WITH A

ALTERNATOR SYSTEM. BROWN BLACK

THE LIGHTS ARE N

14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)

SPECIAL

o7

CONNECTED TO THE
BATTERY, BUT HAVE THEIR

OWN ELECTRICAL

BECAUSE OF THIS,

SQURCE.
THE HEADLIGHTS

BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE .
SPEED. AT IDLE THE LIGHTS ——

WILL DIM. AS THE
SPEEDED UP, THE

EF@% IS NON-REMOVABLE  REMOVABLE
CONNECTIONS  CONNECTIONS

WILL BECOME THEIR BRIGHTEST.

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY SHOULD BE REPLACED TO

PROPERLY SECUR

E YOUR WIRING.

3

I Bttt J

r77



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

ELECTRICAL




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

ELECTRICAL

KEY PART

NO.

70

NO.

144925
74760412
5TD551025
STD551125
STD541025
109238X
156417
109596X
147688
153664
STD5E51125
73350400
136850
4152
4798J
146147
108824X
4207J
121305X
140301
124211X
141226
109310X
156442
71110408
131563
145673
73640400
121433X
141840
140422

DESCRIPTION

Battery 12 VOLT 25 AMP

Bolt Hex Hd 1/4-20unc x 3/4
Washer 9/32 x 5/8 x 16 Ga
Washer Lock Hvy Helical 1/4
Nut Fin Hex 1/4-20 Unc

Tube Plastic 12"

Case Battery

Clamp Hose Olive

Fastener Snap-In

Switch, Interfock Push-In
Washer Lock 1/4

Nut Jam Hex 1/4-20 Unc
Harness Asm Light W/4152]
Bulb Light #1156

Cable Battery 6 Ga 11" red
Cable Battery 6 Ga w/15 wire red
Fuse 30 AMP Auto Green
Cable Ground 6 Ga 12" black
Switch Plunger Nc Gray

Switch Ign 4 Pos

Nut Ignition

Cover Sw Key Blk 1 25 Text SLT
Key |gn Molded Craftsman
Harness Ign Man CI Am Hm 97
Bolt BIk. Fin Hex 1/4-20 Une x 1/2
Cover Terminal Red

Solenogid

Nut Keps Blk Hex 1/4-20 Unc
Ammeter Rectangular 6 Amp
Protection Wire Loap

Harness Engine B&S 14 OHV

NOTE: All component dimensions give in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

CHASSIS AND ENCLOSURES




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

CHASSIS AND ENCLOSURES

KEY
NO.

=N
COONDNH LN -

1

[ Y
QARa~NDOO AW

N A D MO
MHMN -

NWWWWWWWMNnNNN
SO WU=—=0O0OONM

100

— ey
absn
~Nno

PART
NO.

159530
140356
17490612
STD551025
155272
155923
126842X
155138
156275X011

' STD533710

155927
155834X010
17490608
74180512
STD541431
154888X574
126938X
17521312
122933X
124479X
STD523710
19131312
STD541437
17030814
140137
124029X
140001X574
136619
145244X574
145243X574
STD533707
135886
139887
73680400
105037X
158418
156524
74760412
5473

DESCRIPTION

Chassis Weldment

Drawbar Stretch

Screw Thdrol 3/8-16 x 3/4 Ty-tt
Washer 13/32 x 3/4 x 16 (3a.
Bumper Hoad/Dash

Saddie LT Flat Fender Shift
Shield Ht Hood Kohl/Dia Engine
Clip Retainer Slide On

Dash Silkscreened 1-Pc M. W/Amm
Bolt Carriage 3/8-16 x 1

Panel Pnt Dash Lh

Panel Slkscr Dash Rh Weldment
Screw Thdrol 3/8-16 x 1/2 Ty-tt
Screw Mach Trhd 5/16-18uncx3/4
Nut Keps 5/16-18 Unc

Hood Asm Pnt Weld MS-574
Bumper Hood

Screw Sitd Hex Hd w/P! Washer
Rivet Ratchet Nylon

Washer Nylon Blk 28 x 75 x 19
Bolt Fin Hex 3/8-16unc x 1
Washer 13/32 x 13/32 x 12 Ga
Nut Lock 3/8-16 Unc

Screw Lock Spider #8 x 7/8

Grille Black Ms-428

Lens MHeadlight Bar Clear

Fender Pnt

Bracket Pnt Fender

Footrest Pnt Lh Lt/Yt/Gt 574
Footrest Pnt Rh LI/Yt/Gt 574

Bolt Rdhd Sht Sqnk 3/8-16 X3/4
Bracket, Asm. Pivot, L.H., Mower Rear
Bracket, Asm. Pivot, R.H., Mower Rear
Nut Crownlock 1/4-20 Unc

Strip Foam 18"

Bracket, Front Suspension

Rod Pivot Chassis/Hood

Bolt Hex Hd 1/4-20 Unc x 3/4
Plug Button Blk 359 Dia

NOTE: Allcomponentdimensions giveninU.S.inches
1inch = 25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252781
DRIVE

’
wn .
W 12
-
W .
- ST
YN g
-
vy

~
-~

>

¢

¢

! t
-1

{

!

3

;

lw,

5




REPAIR PARTS

DRIVE

KEY PART
NO. NO.

146682

121520X
17480512
141003

10 76020416
13 74550412
15 74490544
18 74780616
19 73800600
21 106933X
22 130804

24 73350600
25 106888X
26 19131316
27 76020412
28 145204

29  124236X
30 130807

. 32 74760512 .

34 155071
35 120183X
36 19211616
37 1572H

38 123674X
39 -74760644
40 4470J

41 154777
42 19131312
47 127783
48 154604
49 123205X
50 74760624
51 73680600
52 73680500
53 105710X
55 105709X

TRACTOR - - MODEL NUMBER 917.252781

DESCRIPTION

Transaxle (See Breakdown)
Peerless Model 205-027B
Spring, Return Brake

Strap Torque

Screw Thdrol 5/16-18 x 3/4
Rod Shiit Hydro LT

Pin Cotter 1/8 x 1 CAD

Bolt 1/4-28 Unf Gr. 8 W/Patch
Bolt Hex Flghd 5/16-18 Gr. 5
Bolt Fin Hex 3/8-16 Unex 1 Gr. 5
Nut Lock Hex W/Wsh 3/8-16 Unc
Knob, Round 1/2-13

Rod, Brake

Nut, Hex Jam 3/8-16 Unc
Spring, Brake Rod

Washer

Pin Cotter 1/8 x 3/4 CAD.
Rod, Parking Brake

Cap, Parking Brake

Bracket, Transaxle

Bolt Hex Hd 5/16-18 Unc x 3/4
Shaft, Foot Pedal

Bearing, Nylon

Washer

Pin, Roll

Pulley, Idler, Flat

Bolt

Spacer, Split

Keeper, Belt, Idler

Washer 13/32 x 13/16 x 12 Gauge
Pulley, Idler, V-Groove
Bellcrank Assembly

Retainer, Belt

Bolt

Nut Crownlock 3/8-16 UNC
Nut, Crownlock 5/16-18 Unc
Link, Clutch

Spring, Return, Clutch

KEY
NO.

56
57
59
61
62
63
64
65
66
69
70
72
74
75
76
77
78
81
82
83
84
86
87
88
89
95
96
100
113
116
118
1219
122
123
124
125
126

PART
NO.

74760620
156971
140312
17490612
8883R
140186
71170764
10040700
154778
142432
134683
19132012
156972
121749X
12000001
123583X
121748X
158461
123782X
191712186
158286
71208
19212016
12000008
151147
156970
4487H
19111216
127285X
72110810
154774
154419
156963
15091018
156967
74780516
1685H

DESCRIPTION

Bolt Hex 3/8-16 x 1-1/4

V-Belt, Ground Drive

Keeper, Center Span

Screw Thdrol. 3/8-16 x3/4 Ty. TT
Cover, Pedal

Pulley, Engine

Bolt Hex 7/16-20 X 4 Gr. 5
Washer

Keeper Belt Engine

Screw, Hex Washer Hi-Lo 1/4-1/2
Keeper Belt Engine

Washer 13/32 x 1-1/4 x 12 Gauge
Spacer, Axle PVST

Washer 25/32 x 1-1/4 x 16 Gauge
E-Ring ‘

Key, Square

Washer 25/32 x 1-5/8 X 16 Gauge
Shaft Asm. Cross Hydro 18" Tires
Spring Torsion T/A

Washer 17/32 x 3/4 x 16 Qa.
Rod, Tie PVST 18"

Bushing Rod Strig. 629/632 ID
Washer 21/32 x 1-1/4 x 16 Ga.
Ring Klip #5304-62

Console, Shiit

Rod Asm Bypass PVST

Retainer Spring 1" Zinc/Cad
Washer 11/32 x 3/4 x 16 Ga.
Strap Torque LHLT

Bolt Rdhd Sqg. Neck 3/8-16 x 1.25
Spacer Bellcrank

Nyliner Clutching STL

Plate Bypass PVST

Washer 9/32 x 5/8 x 16 Ga.
Spring Return PVST

Bolt Fin Hex 5/16-18 Unc x 1

Nut Lock 5/16-18 Unc

NOTE: All component dimensions given in U.S. inches
1inch =254 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252800

STEERING ASSEMBLY




REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252781
STEERING ASSEMBLY

KEY PART
NO. No. DESCRIPTION
1 139768 Wheel Steering Std Black
2 154427 Axle Asm Stamped Drooped St
3 1568483 Spinde Asm Lh
4 157473 Spindle Asm Rh
5 6266H Bearing Race Thrust Harden
6 121748X Washer 25/32 x 1 5/8 x 16 Ga
7 19272016 Washer 27/32 x 1 1/4x 16 Ga
8 12000029 Ring Klip #t5304-75
9 3366R Bearing Col Strg Blk
10 156438 Link Drag Extended Stamped
11 8TD551137  Washer Lock Hvy Hicl Spr 3/8
154779 Bearing Axle STLT/GT
73901000 Locknut Flange 5/8-11 Unc
156545 Shaft Asm Strg 5/8 x 15 19 Lt
57079 Washer Thrust 515 x 750 x 033

124035X Support Shatft
126684X Washer Shim 1/4 x 5/8 x 0682
71200410 Screw Hex Socket 1/4-20 x 5/8

127501 Shaft Asm Pittman
154406 Bracket Steering
126847X Bushing Rod Tie Blk Lt
136874 Gear Sector

19131416 Washer 13/32 x 7/8 x 16ga
17480612 Screw Thdrol 3/8-16x3/4 Ty-tt
STD561210  Pin Cotter 1/8 x 3/4 Cad

130465 Rod Tie Wire Form 18 75 Mech
155099 Bushing Strg 5/8 Id Dash
152927 Screw TT #10-32 5 3/8 Flange
139769 Insert Cap Strg Wheel Std Blk

19133808 Washer 13/32 x 2-3/8 x 8 Ga
STD541537  Nut Lock Center 3/8-24unf

B WWWOWLWOWMNNRNMNMNOMD MR = = et 2
OLDG)NJG)NOCDCO\JU)CHQJNOCDCO\I(HCO

41 104820X Adaptor Wheel Strg 640/ 635id
42 124417X Boot Shaft Steering

43 121749X Washer 25/32 x 1 1/4 x 16 Ga
46  121232X Cap Spindle Fr Top Blk

47 BB55M Fitting Grease

62 156593 Kit Steering Assembly

65 154780 Spacer Axle

66 154404 Bearing Arm Pittman

67 74781044 Bolt Fin Hex 5/8-11unc x 2-3/4
68 154429 Brace Axle

NOTE: All component dimensions given in U.S. inches
1inch =254 mm

11



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

SEAT ASSEMBLY

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 140122 Seat 3350 Blk/blk Craftsman 14 72050411 Bolt Rdhd Sht Nk 1/4-20x1-3/8
2 140851 Bracket Pnt Pivot Seat {blk ) 15 134300 Spacer Split 28 X 96 Zinc
3 57TD523710 Bolt Fin Hex 3/8-16unc X 1 16 121250X Spring Cprsn 1 27 Blk Pnt
4 19131610 Washer 13/32 X 3/4 X 10 Ga 17 123976X Nut Lock 1/4 Lge Flg Gr 5 Zinc
5 145006 Clip Push In Hinged 21 153236 Bolt Shoulder 5/16-18 Unc-2A
6 STD541437 Nut Hex Lock w/lns 3/8-16 Unc 22 STD541431  Nut Hex Lock w/lns 5/16-18
7 124181X Spring Seat Cprsn 2 250 Blk Zi 23 74780814 Bolt Fin Hex 1/2-13 X 7/8 Gr 5
8 174390616 Screw Thdrol-3/8-16 X 1 Ty-tt 24 19171912 Washer 17/32 X 1-3/16 X 12 Ga
9 19131614 Washer 13/32 X 1 X 14 Ga 25 127018X Bolt Shoulder 5/16-18 X 62
10 155925 Pan Pnt Seat (blk ) 26 STD551150 Washer Lock Hvy Hicl Spr 1/2
12 121246X Bracket Pnt Mounting Switch . . . ) )
13 121248X Bushing Snap Blk Nyt 50 Id NOTE: All component dimensions given in U.S. inches.

1 inch =254 mm
12



. REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

14 18 11

20

DECALS
8 3 7 7 4 8
9 14 21 5
20
7 \
Y -\
1
T
15 T1 T ! | j
KEY PART KEY PART
. NO. NO. DESCRIPTION NO. NO.
1 145494 Decal, Mower Cutfinger Symbaol 15 136832
2 145437 Decal, Europe Stand Ce 16 140837
3 150676 Decal, Hood Slope Rh Craftsman 18 156787
4 150677 Decal, Hood Slope Lh Craftsman 19 125690X
5 150680 Decal, Grille Craftsman Sip LT Dov 20 149917
7 151799 Decal, Panel Side 21 131265
8 150685 Decal, Insert Hood -- 142341
g 128314 Decal, Fender Craftsman White -- 138311
10 145005 Decal, Btry Dngr/Psn Eng -- 145245
11 145498 Decal, Read Owners Manual -- 145247
13 146048 Decal, V-belt Dr Sch Tractor -- 160182
14 151217 Decal, Chassis 42" Hydro -- 159110
-- 159111
HEEL TIRES KEY PART
w S& NO. NO.
1 589192
2 65139
3 106222X%
4 59304
5 106732X427
6 278H
7 9040H
11 8 106108X427
9 106268X
10 71524
11 104757X
-- 144334

10

18

DESCRIPTION

Decal, Mower Drive Schematic
Decal, Saddle Brake Parking
Decal, Mower EZ3 Mulching Sears -
Decal, 100 DBA .

Decal, Fend Auto Trans

Decal, Lightbox

Decal, Drawbar Cntr] Mvt

Decal, Lift Handle

Pad, Footrest Rbr Sq Craftsman 95
Fastner Pop In Footrest

Manual, Parts

Manual, Operators (Euro)

Manual, Operators (Scan)

DESCRIPTION

Cap Value Tire

Stem Value

Tire FTs 15 X 6 0 - 6 Service
Tube Inner Front #35060

Rim Asm 6"front White Service
Fitting Grease

Bearing Flange

Rim Asm 8"rear White Service
Tire R Ts 18x9 5-8 Service
Tube Rear 9 5 X 8 Service
Cap Axle Blk 1 50 X 1 00
Sealant, Tire (10 oz. tube)

NOTE: All component dimensions given in U.S. inches.
1inch =254 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

ENGINE

%\ 35

OPTIONAL EQUIPMENT

Spark Arrester

14



REPAIR PARTS

ENGINE

TRACTOR - - MODEL NUMBER 917.252781

KEY
NO.

1
2
3

4
13
14
15

16

23
29
31
32
33
35
37
38

40
44
46
62
66
72
78
81

PART
NO.

153854
17720410

137352
272293
13280324
13200300
5TD551237
156123
137180
109202X
123549X
123487X
17490512
137040

124028X
17480412
19091416
STD551131
127951
71070512
17490620
128861

DESCRIPTION

Control Throt Pdl EEC

Screw Hex Thd Cut 1/4-20x5/8 T
Engine (See Breakdown) B&S Model
28N707-0173-01

Muffler Exhaust B&S Lt

Gasket 1 313 Id Tin Plated
Nipple Pipe 3/8 Npt X 3"

Elbow Std 90 Degree 3/8-18 Npt
Washer Lock Ext Tooth 3/8
Shield Browning

Arrestor Spark

Tank Fuel 1 25 Fr

Cap Asm Fuel W/sym Vented
Clamp Hose Blk

Screw, Thdro! 5/16-18 x 3/4 Tyt
Line Fuel 20"

Plug Oil Drain (Order From Engine
Manufacturer)

Bushing Snap Nyl Blk Fuel Line
Screw Hexwsh Thdrol 1/4-20x3/4
Washer 9/32 X 7/8 X 16ga
Washer Lock Hvy Hicl Spr 5/16
Stop Throttle 3000 RPM

Screw Hexhd Cap 5/16-18x3/4
Screw Thdrol 3/8-16x1-1/4 Tytt
Nut Flange 1/4-20 Starter Nut

NOTE: Allcomponent dimensions givenin U.S. inches
1inch =25.4 mm

15



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252781

LIFT

16



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252781

LIFT

KEY
NO.

PART
NO.

159460
159474
105767X
12000002
19211621
120183X
125631X
122365X
122512X
139865
139866
STD624008
127218
73350800
130171
73800800
139868
STDE24008
140302
73540600

DESCRIPTION

Wire Asm. Inner/Sprg w/Pingr Lt
Shaft Asm. Lift

Pin Groove

E Ring #5133-62

Washer 21/32x1x 21 Ga.
Bearing Nylong

Grip Handle Fluted

Button Plunger Read

Spring Cprsn

Link Asm Lift L.H.

Link Asm Lift R.H.

Retainer Spring

Link Front

Nut Jam Hex 1/2-13 Unc
Trunnion Blk Zine

Nut Lock W/Wsh 1/2-13 Unc
Arm Suspension Mower
Retainer Spring

Bearing, Pvt. Lift. Spherical
Nut Crownlock 3/8-24

NQTE: All component dimensions given in U.S. inches
tinch =254 mm

17



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252781

MOWER




